


Ref # Part Number Qty Description
1 530094361 1 Adjuster - cable
2 530094362 1 Nut - lock
3 530094363 1 Cover - Body
4 530094364 4 Screw (4 x 12mm)
5 530094365 1 Gasket
6 530094366 1 Spring - throttle
7 530094367 1 Retainer - spring
8 530094368 1 E-Ring
9 530094369 1 Needle - jet
10 530094370 1 Valve - throttle
11 530094371 1 O-Ring
12 530094372 1 Lever
13 530094373 980 Gas Blogyginage 2 of 9
14 530094374 CARBYRETGRing
15 530094375 1 Screw - guide
16 530094376 1 Strainer
17 530094377 1 Gasket
18 530094378 1 Connector
19 530094379 1 Nut - Connector
20 530094380 1 Jet - needle
21 530094381 1 Jet - main (#88)
22 530094382 1 Valve - needle
23 530094383 1 Hinge, float
24 530094384 1 Pin - float
25 530094385 1 Float
26 530094386 1  Gasket
27 530094387 1 Float Bowl Assembly
28 530094388 1 Valve - choke
29 530094389 1 Nut
30 530094390 1 Washer - spring
31 530094391 1 Lever - choke
32 530094392 1 Bolt - choke






Ref # Part Number Qty Description
1 094287 2 Clamp - Fuel Housing (obsolete) (obsolete)
2 530094286 1 Fuel Hose
4 530094283 1 Union Assembly
5 530094281 1 Cap - Fuel
6 530094280 1 Breather
7 530094279 1 Strainer
8 530094278 1 Washer - Rubber
9 530094277 1 Fuel Tank
10 530094276 4 Bolt (6 x 12mm) - Hex
11 530094272 1 Gasket
12 530094273 1 Tank Base
13 530094282 Tank Strap - Rubber
14 530094265 980 GEZS BlawgrgBaas {sahiR)
15 530094268 FUEL @OU%M@(G X 25mm) - Hex
16 530094271 4 Isolator
17 530094269 3 Screw (6 x 14mm)
18 530094261 1 Fan Cover
19 530094258 1 Fan Case - Front
20 530094267 3 Bolt (6 x 25mm) - Hex
21 530094260 1 Fan
22 530094259 1 Fan Case - Rear
24 530094263 1 Clip - Fuel Hose
25 530094294 1 Grounding Wire
26 530094270 1 Screw (6 x 12mm)
27 530094266 4 Bolt (6 x 45mm) - Hex
28 530094262 1 Elbow
29 530094264 2 Screw (5 x 55mm)
30 530094292 1 Switch Plate
31 530094293 1 Grounding Connector
32 530094291 1 Grounding Switch
33 530094290 1 Throttle Lever
34 530094298 1 Bolt (6 x 10mm) - Hex
35 530094289 4 Screw (5 x 16mm)
36 530094288 1 Control Arm
37 530094296 1 Electrical Wire
38 530094297 1 Tube - Throttle Wire
39 530094419 1 Nut - Hex - 11mm
40 094420 1 Washer - Flat - 6mm (outside vendor) (Outside vendor)
41 530094421 1 Lockwasher - 6mm



A wARMING

All repaics, adjustmente snd
mainténance not described
Irv thvir Oparartor's Manusd
i ba pariarmd by
qualifisd sarvice
parsonnal.




Py
@
T+

Part Number

Qty Description

O©CoOoO~NOOTh~,WNEPE

530094253
530094254
530094256
530094250
530094251
530094257
530094255
530094244
530094301
530094302
530094300
530094303
530094299

Shoulder Band
Washer - Steel
Flange Nut (6mm)
Backpack Pad
Clamp - Back Pad
Bolt (5 x 12mm) - Hex - Sems
Screw (6 x 20mm)
Backpack Frame
Middle Tube

Bent Tube

Bast Tube

2 Clamp
980 Gas Blawyekigraggseof 9
PACKBACK & TUBES

PR RPRRPNDMNRAPRPONMN



Ejl



Ref # Part Number Qty Description
1 530094304 1 Cylinder
2 530094305 1  Gasket
3 530094306 4  Bolt
4 530094307 1 Air Cleaner Ass'y.
5 530094308 1  Gasket
6 530094309 1 Bolt
7 530094310 1 Holder
8 530094311 1 O-Ring
9 530094312 1  Tube
10 530094313 1 Muffler Ass'y.
11 530094314 1 Gasket
12 530094315 1 Bolt
13 530094316 980 Gas Blogge\Pags 34h%)
14 530094317 POWER UNEover - Cylinder
15 530094318 1 Washer
16 530094319 2 Bolt
17 530094320 1 Screw
18 530094321 1 Reed Valve Ass'y.
19 530094322 2  Gasket
20 530094323 1 Piston
21 530094324 1 Piston Ring Set
22 530094325 1 Pin - Piston
23 530094326 2 Ring - Snap
24 530094327 1 Crank Shaft Ass'y.
25 530094328 1 Bearing - Needle
26 094329 AR Shim (obsolete) (obsolete)
27 530094330 1 Recoil Starter Ass'y.
28 530094331 4 Screw (4 x 16mm)
29 530094332 1 Crankcase
30 530094333 1 Crankcase
31 530094334 2 Pin - Dowel
32 530094335 1  Gasket
33 530094336 2 Bearing - Ball
34 530094337 2  Seal - Oll
35 530094338 5 Screw (6 x 30mm)
36 530094339 1 Bolt (6 x 8mm)
37 530094340 1  Gasket
38 530094341 1 Cable
39 530094342 1 Carburetor Ass'y.
40 530094343 1 Screw (6 x 45mm)
41 530094344 1 Flywheel
42 530094345 1 Coil - Ignition
43 530094346 1 Igniter
44 530094347 1 Key
45 530094348 2 Screw (5 x 8mm)
46 530094349 2 Screw (5 x 20mm)
47 530094350 1 Nut (10mm)
48 530094351 1 Washer
49 530094352 1 Bracket
50 530094353 1 Grommet
51 530094354 1 Grommet
52 530094355 1 Screw (4 x 6mm)
53 094356 1 Plug - Spark (NGK B75) (outside vendor) (outside vendor)
54 530094357 1 Boot - Spark Plug
55 530094358 1 Connector
56 530094359 1 Wire - Lead



Ref # Part Number Qty Description
58 094422 1 Wire Connector (outside vendor) (outside vendor)
59 530094428 1 Spark Arrestor Ignition
60 530094471 1  Air Filter
61 094472 1 Retainer (outside vendor) (outside vendor)

980 Gas Blower Page 9 of 9
POWER UNIT



